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Sample Details
Order No.: Not stated
Sample Description: Artificial Leather
Ref/Style No.: Apollo/Nyx
Colour: Not stated
Quality: PVC
Supplier: Not stated
Batch No.: Not stated
End Use: Upholstery residential and contract
No. Of Sample: Ix3meter
Quoted Fibre Composition: Top 100% PVC, Coating 100% Polyester
Retailer: General
Weight / Width: 630 = 50 g/m?
Additional Sample Details: 3 meter, 936 Grey
Care Instructions: Not stated

Sample Description:

White coloured knitted with grey coloured coating

Test Method Pre Treatment Flammability Performance Requirement Result
FMVSS 302: CFR Title 49'. .571.392 St:andard N'o. 302;
(2020 Edition) None Flammability of interior materials. PASS
S4.2 Burn rate no greater than 102mm per minute.
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Test Specification

Test Method: FMVSS 302: 2020
Pretreatment: None
Conditioning: Prior to testing for a minimum of 24 hours at 505 % RH & 21+5 °C

At time of testing between 50+10 % RH & 2145 °C
It was not practical to precondition or carry out the tests in the conditioning atmosphere as
specified in the standard (50% RH & 21°C).

Test Results
. First Marker Lo o Flame qu W i Burning Rate B
Specimen Number Reached Travel from First First Marker T (o)
Marker D (mm) (Seconds)
1 No 0 0 0.0
2 No 0 0 0.0
3 No 0 0 0.0
4 No 0 0 0.0
5 No 0 0 0.0

Sample Size: 102mm x 356mm

Sample Thickness: <13mm on all samples
Direction tested relative to sample: Length
Composite Sample: No

Support Wire used: No

Conclusion
On the basis of the tests carried out this sample meets the requirement of FMVSS 302:2020. PASS.

The client acknowledges and agrees that any services provided and/or reports produced by Intertek are done so within the limits of the scope of work agreed pursuant to the
client's specific instructions. This report relates specifically to the sample(s) tested that were drawn and delivered by the client or their nominated third party. Intertek does
not make any representation or warranty for any bulk samples or certify the bulk samples received from the client. Furthermore, Intertek does not provide a warranty or
verification on the sample(s) representing any specific goods, material and/or shipment and only relate to the sample(s) as received and tested. Intertek have aimed to
conduct the review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by
statute or otherwise, except in the event of our gross negligence or wilful misconduct. In no event, will the contents of any reports or any extracts, excerpts or parts of any
reports be distributed or published without the prior written consent of Intertek in each instance. Only the client is authorized to permit copying or distribution of this report
(and then only in its entirety). Any such third parties to whom this report may be circulated rely on the content of the report solely at their own risk.

The reported expanded uncertainty is based on a standard uncertainty multiplied by a coverage factor of k = 2, providing a level of confidence of approximately 95 %.
Unless otherwise specified all compliance and pass/fail statements are binary simple acceptance based on the tolerance interval and, with the exception of graded methods,
a test uncertainty ratio greater (TUR) than 4:1. For graded methods the TUR will drop to as low as 0.5:1 when the tolerance limits are within a grade division of the upper
scale limit. The Uncertainty budgets are stated for each Test method, these are for reference, and should be considered when results are on or close to Specification Limits /
Requirements and in such cases it should be noted that the risk of false acceptance or rejection may be as high as 50%, for further information please refer to ILAC G8
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